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Used On & Ho. Used
Ref. Part Previous | Prior to | June '62 .
Ho. Humber Part No. | June '52 & Later | Description
i 380 3 0131 | 1-1300A Sub. 1 Brace Spider — for 5 Sectjon Wheel
1A NI | 380 3 0223 | 1-13uy Sub. 1 Brace Spider — for & Section Wheel
2 360 3 0430 | 13u3A% 1 1 Wheel Spider — for 5 Section Wheel
, 1) 900 00458 1/2" WF x 2-3/4" Hex Head Bolt
1) 900 10029 1/2" Lockwasher
1} 900 05022 1/2" NF Hex Nut
2A 01| 380 3 0174 | 1343 1 1 Wheel Spider — for & Section.Wheel
1) 900 00458 1/2" HF x 2-3/4* Hex Head Bolt
1) 900 10029 1/2" Lockwasher
1) 900 05022 1/2" F Hex Nut
3 3680 2 0011 | 1311847 1 Srake Shoe Assembly
900 00052 1!2' HC X 2-3/4" Hex Head Bolt
900 10029 1/2* Lockwasher
1} 900 05020 1/2" NC Hex Hut
¥ | 360 3 0025 | 13484 1 “grake Band only
(2) 900 20006 1/n" x 5/8° oval Head Rivet
5 | 380 3 OOM7 | 01385 1 Brake Spring
6 380 2 0471 1 Wheel Shaft Kit — consists of |tems 7 through 19
7 | 380 3 0196 | 1-13u6A 1 Wheel Shaft
(2) 900 05090 3/u" N Slotted Wex Hut
f: 900 10054 1-1/2" 00 x 25/32" ID x #12 Ga, wa..ner
2) 900 22044 5/32° x 1-1/N" Cotter Key
8 | 900 24021 |1-1368 1 Key — 3/8" Square x 5" Long
9 | 380 3 0205 |1373 1 pust Guard Washer
10 3080 3 0135 | 131314 1 Spacer — Between Spider and Bearing
11 907 03020 |1372 1 "0* Ring
12 901 02042 |1-1389 1 0il Seal
13 380 2 0470 |1-13024 i End Plate with 0il Seal
) [3) 900 00020 3/B" NC x 1~3/u* Hex Head Bolt
(3) 900 10440 3/8" Lockwasher
(3) 900 05011 3/8" NC Hex Hut
14 ]380 3 0136 |13194 2 Gasket
15 901 00032 |134TA ] 2 Bearing — Cup: tucone
154 | 904 00034 |1931 -] 2 Bearing cup only’
150 (901 00033 | 1585 H 2 Bearing Cone Ohly
16 | 9680 3 0154 [13034 (a} 1 Wheel Shaft Specer
17 900 20028 | 1377 2 2 key — 3/8" Square x 1* Long
18 | 380 3 0195 |13764 g 2 Pinion 7 s
19 360 3 0497 13924 2 2 Pinion Spacer s
20 380 3 0049 | 15964 1 1 Bearing Stop Ring Jt;
21 3680 3 0201 |13204 L 1 001 Scraper e O i
{1] 900 00360 “3/4 ﬂc x 1=1/0% Square Mead Sel Screw
1] 900 050ilwd/8™-NC Hex Kead Sel Screw
22 |380 3 0206 |13tue . 1 oil scraper Spripg ! .
23 3680 2 0059 |13104 2 ? Pitman Assembly=i -
(2) 900 22089"*3/16™ x 1-1/u" Cotter Pin
20 | 360 3 0188 | 13154 2 2 Pitman Pin onty . 70
25 | 380 3 0190 | 13754 2 2 gﬁTr . =
26 0 3 0191 | 131074 ) it i1 Dpip
2003 . (2) 900 20003\ B.I’l.&\ fo x 1/2" oval nead- Rivet
27 360 3 0192 | 1335A 1 1 Gear Bearing e
(2} 900 000511727 1 1/t lex uead Balt
(2) 900 10028™™1/2" Lockwasher
kL) 901 0u020 ? 2 Extension Spap *ing
28A° | 380 3 0193 | 13364 ? Gear Retainer waSher
20 *|380 3 0875 |OL311A 1 Formed Capscrew
(1) 900 05130 /8" NC Slotted Hex wut
(1) 900 22008 3/32* x 1" Cotter Pin
30 380 3 0203 | 13504 1 Guide fiod — Long ;
(1) 900 05027 Ifu" HC Hex Nul
31 380 3 0204 | 1351A | Guide Rod — Shor:
(1) 900 05129 /U™ NC Hex Jam Nut
32 380 2 006N | 1305A 1 Cross Head
13 380 3 0207 | 131134 ] Fump Rod Guard
EL] 380 3 0189 | 1-13300 £ Guide Rod Spacer
{2) 900 00358 Z/E* NC x 3/u* Square Head Set Screw
(1) 900 00025 3/8" HC x 3* Mex Head-fol&™
(1) 900 05011 3/R* WC Wex Nut
(1) 900 05088 3/B" NC jex Jam Hul
35 380 3 0202 L30un 1 Cross Nead Pin
36 | 380 2 0068 | 136na y noad
(1} 900 10004 :/8° FlalL washer

(1} 900 10129

~rather Washer

Pegn
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Used On & Ho. Used. : Ref Used On & Ho. Used g i )
fef. Part preyious T Prior To T Jine 752 - AL G s T [ Prior to | dune 152
. . .
Ho. Humber | Part Mo. | Jine '52 | & Later | Description 51500 5 art No. | June '62 | & Later | Description
§9 | 380 3 0199 | 13798 z 7 PIEeﬁtm R 30 | 380 2 0057 | 13014 v i e
| 2) 900 00026 3/8" HC x 3~m~ Hex W ' i
70 | 380 2 0071 | 013234 i . mil 9:’!? 0504 3/8" NG fiex Hut s 39 | 380 3 0127 | 13104 1 1 sr;il f:le‘rm“ 1/2% Pipe Plug, Back
i Qiling P Rod Assemb _—
} through Pk Iy <= Conslatsiof (tess 7y | omi m 333 5333 z.’fuf" 10 x 1-1/u" 0D x #16 Ga. Washer
: (1) 900 22018 5/32* x-1-1/u" e w0 | 380 2 0036 5/32" x 1% Cotter Pin
71 | 380 3 0222 | 13108 . L Syl 32" x:1-1/8" Cotter Pin e 03 1 1 Brake Rod Assembly — Consists of [tems N1 through &y
72 | 900 40052 1 Washer — 1-1/8° 0D x 11/16* D x 12 Ga - 1) 380 3 0023 3/e* x 1-5/8" Drilled Rivet
75 | 280 3 0221 | 013234 1| Puap Rod e e ar | 380 3 0118 | 01332 1 2}.900 22043 - 5(32 3 4 ‘ootter Pln
74 | 380 3 0220 | 013608 1 Pump Rod Swivel o a2 | 380 3 0021 | 1533 1 : e od Clovtd
. Bt 1) 900 00356 3/8" NC x 3/u% Set Sc b} u3 | 380 3 0022 | 1595 1 1 ; A
F1} 200 OgoRb . a1~ ac ok hut - " o wi | 380 2 0183 | 1531 i 1| ks e aude
(1) 907 00109 Grease Cup - us | 380 3 00us | 1200 1 1 i gl Wishar :
75 | 380 3 0075 | 0012594 1 Pump Rod Swivel Nut ; Regulating Spring Ary :
76 | 380 3 0066 | A20 1 Pump Connection /(1) 900 00018 3/8° KC x 1-1/u*'Hex Head Bolt
71 | 380 3 0071 | it 1 Putp Fin : : ﬂ];::mié 3‘{3' HC Hex Hut
(1) 900 22043 5/32" x 1" i LIS n6 | 380 3 0083 | 168kH 2757 Loclwashar %
T8 1138020008 1. 3340 R oo o o - g R oot ol et : y Jm@&"‘m‘"“ Suring : .
360 1 0199 1 Vane Assy — Consists of (tems 80 through 83 e B Y o : - / Meos‘;:u_ ;0: Hel ded vene ‘
[n; 900 00112 3/8" NC x 1" Hex Head Bolt, Plated - o : 1) 900 10025 2;3- :gc:w;;ri-;?- :le:t::ad non. s
900 05012 3/8° Lockwasher, Plated bt e 900 .,
-y 05012 3/8% KC Hiex Hut, Plated
100 . - :
g0 | 280 3 o162 | 11754 b ot NG t000 3/8" NC Hex Huts, Plated .- g: 10006 1'{3- Flat Washer
(13) 900 200; g . ot . i . 1/2" Leckwasher
o1 | 300 3 0189 | 11694 . Dok Cmissa?_hs % 1/2* Flat Head Rivet S : as | 380 2 ook ¢ ) 900 05042 1/2* HC Hex Nut
82 | 380 3 0L60 | L1704 1 Med. vane Cross Bar o o 1 gdmper gsembly — Consists of Items 49 through 51
83 | 300 3 0161 | 1171A 1 b aria’ 6 ross, Sar P ; 00112 - 3/8" IC % 1" ex Head Bolt, Plated
ai | 380 2 o0u9 | 1iuza 5or 6 | Wheel Arm Assy — both § & 6 Section Wneels g . : e e e
P} 500 o250 3/6* mc * 1% Carrisgs golt, Plated |' wo | 380 3 o140 | 1216 " i e ‘mmuzs- 3/8" Lockwasher, Plated
g N (3) 900 10025 3/8" Lockwasher, Plated t 50 | 380 3 0142 | 1263 2 2 e Spring -
s | 380 2 ooso (3} 900 05012 3/8° KC Hex Nut, Plated g 51 | 380 2 oou3 [.i23u i 3 w -
: 2 005 5 Wheel Section —m=Consists of |Lems 86 through 90 — i = )50 . -
; i ugl 1 - E ] ’ 05020 1/2" WC Hex Mut &
(1) 900 00412 ~3/8" NC x 1* Hex Head Bolt, Plated 52 | 380 3 0200 | iao7a i 1 p..m.u?’nr.?. e ! Sm"g washer %
H :gg ggg:'-’ ;‘:;,{H: NC x 1* Carriage golt, Plated wau P _yma 1 1 ‘chain shea . ..
i B* NC x 1-1/4" Carria 1 . . W .
(3) 900 10025 3/B* Lockwasher, Hal;.-dge Wi S8 | 380 3 0186 % 1 1 Chs\ﬂ iﬂﬁaii"éﬁa gisz BAY CokEen AR »{v
a6 | 380 3 o166 | o136a (3) 900 05012 “3/0" NC Hex Nut, Plated 1 55 | 380 3 0184 - -m,t 1 1 chain Roller o -
3 1 1 wheel Circle 5 Section wheel i mu o, 1) 900 00025 3/8° HC x 3" He d
' {2) 900 20070 6 Fl Rivet, Galvanized il % : 1} S0 101 o ex Head B3TL
87| 380 3 0167 | 01374 1 1 wheel Circle Lo 8" Secnon}wrnee] ~. i S~ (1] 900 050“: Jis. ,LE'“""‘““” =
a5 | 380 3 0168 | o138A y ) "htza 900 20035,\!!1(.1' % 1/2° F.H. Rivet, Galvenired ;- 56 | 380 3 otes [Ragara’ n X e cliﬂ;p 3/8 Hex Nut p,_m :
eel Fan, Hnm by -
89 | 3803 009§ | 158 3 3 Wheel Fan Plate | .‘ : i LA }:; oy DoUh Wl xR N "Eﬂﬁ Bollt)
i (3) s00 20069, F.ll. Aivet calv.amaea : i 57 380 3 0215 “ﬂ“ﬁx{, ' : i nosu!s 5/6" KC Hex Huts s SR
90 | 380 3 0096 | 155 3 3 | wheel fan gar e ' <y s | 907 ozoou = e | 15 Y [ ot B A -
9 0 (2) 900 20065 r"" ;f"“ Rivet, Galvanized ;i [ a7 380 3 0216 ;ﬁ““"‘?: I 1 1 Lower uallsna:a3 ; = -'J'%:
380 2 0053 [ 6 Wheel Seclion for=% Section Wheel — Consists of Items =3, S, B 60 | 380 3 0225 |87 1 1 Bed Plate - s
i 89, 9%, 92 an e ! pow] w0 ox2* "
o2 | 380 3 0698 | 1364 g 5 Whoo! Sircie e, 2 st ey b - i - E:; ;gg °§3§9 r:;z: % 2% e tead agm Y
(2) 900 20070 p-a FoT. Rivel, Galvanized ' (=] i 61 | 380 3 0068 |n0%4 i ] I ngide cor? e o e R
93 | 380 3 0696 | 1374 1 1 whes) ¢irele — L3 — 6 Section wheol i : | 62 | 380 2 0058 {W0i3524 1 1 PRt Tube. Asseno] - R
w |sisians au . U | pula) o0 zo03eSRie x /2" Fiat e wboi, G 08 M0 | 9| SO SIN et t i Puﬁt Tuse Chain only >
ulles: Lever . = e q - 4
95 | 80 3 0108 | 186A 1 1| Punisa tever ep = 1 su | 00 2 o0ss Pizmm 1 f .,,‘,?;’,’;2,{ ol
- Y - oae I~ : 55 i .
= (1] T v s e S 5 | Emiss oy | 4 e e
96 | 380 3 0097 | w67 =y i BT 1B Wire: <= h : Hex Bul i AL~ : A 1 puTHBUL Smivel —- Wirk Side
) 4 ] | o ¥ 90000009 5/16" “C x 1-1/4" Hex uead DDH.
< ; LY | (eko00 10023 5/16" Locusasner
HOTES: e N * e 57 | 380 3 0087 | 1-109 Sk {2 900705008 5/16" .2 Hex Nul
NI ol illustrated. w en Sem 2 ' en | 380 3 o220 | s £ " | dukgide E3Tner Washers
;;; :e{?rmcud f‘art not -cu-'ail'giP iof this model year & zarlier. i:“-r ‘:?’ ! I : 1y ;::Er‘onnzz EYIN -1/
. i interchange entirel w wilth : "Bk i R 4" Hex Mead Bolt
'( ) Hol userd. " x Ly 81 Ight rework n::; I _90 :onu 3;8' 1at Washer
a)  Order wheel Shaft Kit #380,2 0. dind. £ 1icabla " -t 1 I 900710025 3/8° Lockwasher
0il Scraper Spring to mr?"o prcqc:ta‘;fo;::fn‘—arﬂc Spider, £380 3 0201 01 Scraper ad ¥380 3 02060 i T 900705012 3/8" nex ut, Plated -
(b)  Order Item #20, Bearing St |n9‘ also. . S o vl i o
{c) To substitute order item WT, vane Hinge Pin, alse. u’"’ ! -t
% =
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